5905313902

Hydraulic Log Splitter
HL1020 scheppach -
400V 50Hz 3700W - 10t

15) 52 53 54 55,56 57
' 52
f Ch Lw
[
.l // - il ]
- A ° 7 1 66
49 o*
20,21,22,2
Main products Spare part list
5905313902 152641 - 0136 - HL1020 230V/400V - -
Spare Description additional Item Abb. ConstructStatus
5905313001 Hexagonal stick part 1 1 A *
5905313002 Support of lifting device part 2 2 A
5905314003 output hydraulic hose part 3 3 A
02093384 Hexagon bolt M10x25 DIN 933 4 A
02093383 hexagon bolt M10x20 5 A
02098506 Hexagon nut, self-locking M10 6 A




5905313902

Hydraulic Log Splitter
HL1020 scheppach -
400V 50Hz 3700W - 10t

Main products Spare part list
5905313902 152641 - 0136 - HL1020 230V/400V - -
Spare Description additional Item Abb. ConstructStatus
5905313004 lifting device 7 A *
5905313005 90° connector 1 part 8 M18x1,5 auf 3/8" 8 A *
5905313006 Engine 3,7/2,7kW 400V/50Hz B14 9 A *
5905313048 Engine 2,7/3,7kW/230V/50Hz B14 9 A *
5905313007 Gear pump part 10 10 A *
02093135 hexagon bolt M8x35 11 A *
5905313008 90° connector 2 part 12 fur Schlauch @13 innen 12 A *
5905313009 chain part 13 13 A *
5905313010 Qil inlet hose part 14 321/12,5x355mm 14 A *
5905313011 hoop @22 part 15 15 A *
5905313012 main body column assembly part 17 17 A *
5905313046 Oil Dipstick 18,19 A ab BJ 02.2020
5905313013 inspection window with "o" ring part 18+19 18,19 A bis BJ 02.2020
5905313013 inspection window with "o" ring part 18+19 18+19 A *
02093402 hexagon nut M4 DIN 934-8 galvanized 21 A *
5905313014 axle part 24 24 A *
5905313015 wheel(200) part 26 26 A *
02093388 Sechskantschraube M10x45 27 A *
5905314018 side retaining arm (left) with protection cap part 28 29 A *
31+32
5905313016 Side retaining arm (left) with protection cap part 28+29 A *
28+29
5905314019 protection cap 29 A *
5905313044 Splitting wedge 30-35 A *
02093150 hexagon bolt M10x60 31 A *
5905313045 plastic fixing board 1 (left & right = 1set) 33 A *

5905313047 fixing board2 34 A *




5905313902

Hydraulic Log Splitter
HL1020 scheppach -
400V 50Hz 3700W - 10t

Main products Spare part list
5905313902 152641 - 0136 - HL1020 230V/400V - -
Spare Description additional Item Abb. ConstructStatus
5905313018 hydraulic hose 36/40 A *
5905313019 guiding pole with M12 nut part 37+39 1Satz=2Stiick 37+39 A *
5905313036 cylinder 38 A *
02093407 Hexagon nut M12 DIN 934 39 A *
02093167 hexagon bolt M12x90 41 A *
02008436 Cheese head screw M6x10, 8.8, galvanized, DIN84 42 A *
5905414021 "U"type lever part 43 43 A *
02093403 Hexagon nut M5 46 A *
5905313022 plastic handle part 47 47 A *
5905314026 control handle left with plastic handle 47 48 A *
5905313023 control handle left with plastic handle 47+48 A *
05003803 Federstecker 4 mm 49 A *
02902111 WASHER A 15 ST 9021 VZ A 15 50 A *
5905313024 shafts part 51 51 A *
5905314031 outlet rubber hose part 59 ©220,5/13x160mm 52 A *
5905313026 protection cover for valve part 54 54 A *
01093367 hexagon bolt M8x30 55 A *
01093405 nut M8, blank, DIN934 - 8 56 A *
5905313027 exchange direction valve assembly part 57 aulBen: M18 x 1,5/ innen: 5/8" - 57 A *
18UNF
5905314036 control handle right with plastic handle 60 47 A *
5905313028 control handle right with plastic handle 60+47 A *
02098505 nut M8, verzinkt, DIN985 62 A *
5905314035 lever part 71 63 A *
5905314037 connection board part 73 64 A *

5905313031 top cover part 67 67 A *




5905313902

' ' Hydraulic Log Splitter
HL1020 scheppach -
400V 50Hz 3700W - 10t

Main products Spare part list

5905313902 152641 - 0136 - HL1020 230V/400V - -

Spare Description additional Item Abb. ConstructStatus

5905313032 left cover part 68 68 A *

5905313033 right cover part 69 69 A *

5905313034 fixing part for cylinder part 70 Teil 70 70 A *

5905414035 M10*45 special bolt part 71 71 A *

5905313040 oil filler plug 72 und 73 A *

5905313041 retaining claw with handle 0.Abb. A *

5905313042 anchor skewer with plates and screws 0.Abb. A *

5905313043 accessories bag with screws and bolts 0.Abb. A *

5905313038 motor fan w.o. 0.Abb. A *

5905313039 motor fan cover w.o. 0.Abb. A * not available
anymore

02098506 Hexagon nut, self-locking M10 0.Abb. A zu Teil31

02679803 serrated lock washer A4,3 6798 VZ 0.Abb. A flr Lufterhaube

02798509 oval head screw M4x6 4.8 7985 VZ 0.Abb. A fur Lufterhaube

02012708 spring ring A10 0.Abb. A zu Teil31

02091247 cheese head screw M8x20 8.8 912 VZ 0.Abb. A zu Teil 57

3905106019 capacitor 30 yF / 400V 0.Abb. A *

16040888 switch 230V 0.Abb. A *

3905306134 terminal box 230V 0.Abb. A *

3905306135 terminal box 400V 0.Abb. A *

15301060 switch/plug combination for motor 400V/50Hz 400V/50HZ HO7RN-F 5x1,0 mm 0.Abb. A *

00013303 supplies 0.Abb. A *

1! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx



